Tender No.: 1 of 2023-2024

OFFICE OF THE CHIEF ENGINEER, ZONE -1,
PUBLIC HEALTH ENGINEERING DEPARTMENT

TENDER DOCUMENT, VOLUME - |
FOR
SURVEY, DESIGN,
SUPPLY, INSTALLATION, TESTING & COMMISSIONING OF
SEWERAGE & SEPTAGE TREATMENT WORKS FOR ZONE 7,

AlZAWL CITY SMALL BORE SEWER, TUIKUAL LUI

(UNDER AMRUT 2.0)

Tender amount Rs. 39,22,00,000
Earnest money Rs. 49,22,000
Last date of sale of tender Dt 12.01.2024
Last date of submission of tender Dt 16.02.2024
Date of opening Dt 19.02.2024
Cost of tender document Rs. 5,000

Time allowed for execution of work 24 months




PRESS TENDER NOTICE
PUBLIC HEALTH ENGINEERING DEPARTMENT
TENDER NOTICE

The Chief Enaqineer, Zone — 1. PHED. Aizawl. on behalf of the Governor of Mizoram invites bids in two
[...]
Collecting only settled wastewater in this manner has four principal advantages:

a. Reduced water requirements.

Since the sewers are not required to carry solids, large quantities of water are not needed for
solids transport. Thus, unlike conventional sewers, small bore sewers can be employed
without fear of blockages where domestic water consumption is low, where water-saving
plumbing fixtures and appliances are widely used, or where long flat runs with few
connections are necessary.

b. Reduced excavation costs.

With the troublesome solids removed, the sewers do not need to be designed to maintain a
minimum flow velocity for self-cleansing. Therefore, rather than being installed on a straight
path with a uniform gradient, they may be laid with curvilinear alignment with a variable or
inflective gradient. This reduces excavation costs, since the sewer can follow the natural
topography more closely than conventional sewers and avoid most obstructions within its
path.

c. Reduced materials costs.

Peak flows which the small-bore sewers must be designed to handle are lower than those
experienced with conventional sewers because the interceptor tanks provide some surge

Bidding Document for Small Bore Sewer, Tuikual Lui



Section-3 Works Requirement 3-7

storage which attenuates peak flows. Therefore, the sewer and any pumping equipment can
be reduced in size (and pumps handling only liquids are simpler). In addition, expensive
manholes can be replaced with much less costly cleanouts or flushing points, since
mechanical cleaning equipment is not necessary to maintain the sewers in a free-flowing
condition.

d. Reduced treatment requirements.

Screening, grit removal and primary sedimentation or treatment in anaerobic ponds are not
needed at the treatment works, since these unit processes are performed in the interceptor
tanks.

Thus, small bore sewer systems provide an economical way to upgrade existing sanitation
facilities to a level of service comparable to conventional sewers. Because of the lower costs
of construction and maintenance and the ability to function with little water, small bore
sewers can be used where conventional sewerage would be inappropriate. Small bore sewers
therefore offer an opportunity of improving sanitation in areas which otherwise might not be
upgraded.

Disadvantage: The principal disadvantage of the small bore sewer system is the need for
periodic evacuation and disposal of solids from each interceptor tank in the system.
Experience with the system is limited and mixed. Consequently, in spite of its obvious
advantages it must be used judiciously and adopted only in situations where there is
sufficient provision to ensure a strong organization for maintenance. This organization must
also be able to exercise effective control over connections to the system. Special precautions
should be taken to prevent illegal connections, since it is likely that interceptor tanks would
not be installed in such connections, thereby introducing solids into a system which is
not designed to handle solids. This could create serious operational problems.

7. Components of Small-Bore Sewer System

Small bore sewer systems consist of: (a) House connections; (b) interceptor tanks; (c) the
sewers and their appurtenances; and (d) a sewage treatment plant.

a. House connection

The house connection is made from the outlet of the existing interceptor tank. All household
wastes, except for garbage and trash which must be removed for disposal else-where, enter
the system at this point. Storm water must be excluded.

b. Interceptor tank

Here, the existing household septic tank will function as an interceptor.. It is designed to
detain the liquid flow for 12 to 24 hours and to remove both floating and settle able solids
from the liquid stream. Ample volume is also provided for storage of the solids, which are
periodically removed through an access port. Typically, a single-chamber septic tank is used
as an interceptor tank.

c. Sewers

The sewers are small bore plastic pipe (minimum diameter of 100 mm) which are trenched
into the ground at a depth sufficient to collect the settled wastewater from most connections
by gravity. Unlike conventional sewers, small bore sewers are not necessarily laid on a
uniform gradient with straight alignment between manholes or cleanouts. The sewer may
have an inflective gradient; that is to say, the sewer may have dips so that sections of it
remain full under static conditions. Also, the alignment may curve to avoid natural or
manmade obstacles. The objective in the design and construction of small bore sewers is to
utilize to the maximum extent the energy resulting from the difference in elevation between
the upstream and downstream ends.

d. Cleanouts and manholes

Bidding Document for Small Bore Sewer, Tuikual Lui



Section-3 Works Requirement 3-8

Cleanouts and manholes provide access to the sewers for inspection and maintenance. In
most circumstances, cleanouts are preferable to manholes because they cost less and can be
more tightly sealed to eliminate most infiltration and grit which commonly enter through the
lids and walls of manholes. Also, they can be easily concealed to prevent tampering. They
function as flushing points during sewer cleaning operations.

e. Vents

The sewers must be ventilated to maintain free-flowing conditions. Vents within the
household plumbing are sufficient, except where inflective gradient sewers are installed. In
such cases, the High points of the sewer should be ventilated either by locating the high
points at connections or by installing a clean out with a ventilated cap.

8.Raw Sewage Characteristics

Characteristics of the raw sewage o arrive at the inlet of the sewage treatment plant were
collected from the outlet of existing septic tank. Typical value ranges for major pollution
parameters are presented in Table 6.1 below:

Table 3: Raw Sewage Characteristic

S.No. Parameter Units Values
1. pH - 8.94
2. Biological Oxygen Demand (BODs) mg/I 250
3. Chemical Oxygen Demand mg/I 500
4. Total Suspended Solids mg/I 400
5. Total Kjeldahl Nitrogen mg/I 30
6. Total Phosphorus mg/I 8
7. Faecal Coliforms MPN / 100 ml 1x10°
8. Total coliforms MPN /100 ml 1x 10’

The expected quality of treated effluent and standards for inland surface water discharge
includes 5 day BOD at 20° C as 10 mg/l and suspended solids of 10 mg/l and below.

The discharge standards prescribed by Central Pollution Control Board (CPCB) for disposal
of treated sewage into inland water course are given in Table 6.2 below:

Table 4 : CPCB Standard for Disposal of Treated Sewage into Inland Surface

SI. No. Parameter Unit CPCB standard

pH - 5.5t0 9.0

2 Biochemical Oxygen Demand (BOD) - 5 mg/I 30
days 20°C

3 Chemical Oxygen Demand (COD) mg/I 250

4 Total Suspended Solids (TSS) mg/I 200

5 Total Nitrogen (as N) mg/I <10.0

6 Ammoniacal Nitrogen (as N) mg/I <5.0

7 Total Phosphorus mg/I <20

8 Oil and Grease mg/l 10

Bidding Document for Small Bore Sewer, Tuikual Lui




Section-3 Works Requirement 3-9

SI. No. Parameter Unit CPCB standard

8 Fecal Coliform MPN/100 ml <1000

9.STP cum FSTP capacity calculation

The treatment facility is proposed to be located in Tuikual Lui which is part of Aizwal City
in the State of Mizoram. It would have the capacity to treat 3.5 MLD of STP water and 30
KLD of septage. The calculations supporting this are shown below:

a) Estimation of STP Capacity
The capacity of proposed STP will be based on Intermediate year (2040) design population
Projected population (2040): 79230 Soul

The unit rate of wastewater considered for design is 40 Ipcd including infiltration which is
over overflow from septic tanks transported through small bore sewer network

Total flow= 79230 x 40 Ipcd = 3.169 MLD

The capacity of STP proposed is 3.5 MLD

b) Estimation of Fecal sludge Treatment Plant Capacity

The capacity of proposed FSTP will be based on design population of 120000 Soul
Population served: 120000 Soul

Sludge accumulation: 0.00021 m3/per capita /day

Number of days of Desludging per year: 300 days

Capacity required= (Population served x sludge accumulation) / Number of days facility
receives sludge in a year = (120000 x 0.00021 x 365)/300 = 29.386KLD

The capacity of FSTP proposed is 30 KLD

10. Sewage Treatment Plant (STP) Design Concept
A sewage treatment plant based on Sequential Batch Reactor technology is proposed to be
constructed of capacity 3.5 MLD. In addition, 30 KLD capacity of FSTP with Anaerobic
treatment is proposed for the area not cover under this project area. The under flow from
Anaerobic reactor tank will be conveyed to centrifuge of proposed STP and overflow will be
pumped to inlet chamber of STP

Sewerage Treatment Plant 3.5 MLD (Intermediate Stage)

STP Technology SBR Technology

Bidding Document for Small Bore Sewer, Tuikual Lui



Section-3 Works Requirement

3-10

Process Design of Sequential Batch Reactor:
The following units are considered for the treatment plant:

RAW SEWAGE INLET RECEIVING SCREEN CHAMBER SCREEN CHAMBER INLET FLOW
———————> LANBER MANUAL AND MANUAL AND DETRITOR MEASUREMENT
FROM PUMPING MECHANICAL COARSE MECHANICAL FINE
SCREENINGS FOR SCREENINGS GRIT FOR
DISPOSAL FOR DISPOSAL DISPOSAL
DILUTION WATER
BY PUMPING BY GRAVITY
DILUTION
cL, l AIRl, WATER l
TREATED EFFLUENT Y ‘
FORDISPOSAL | ccglﬂfgf — SLUDGE SLUDGE SLUDGE SLUDGE
BY GRAVITY TANK BY GRAVITY BYPUMPING | FEEDSUMP | pypymping ~ | THICKENER
w
o
a
2| E
w| =
OVER FLOW ay =
=z| O
BY GRAVITY gz
[}
z
SOLIDS FOR
DISPOSAL
TO SBR TANK
SUPERNATANT / CENTRATE SLUDGE THICKENED
CENTRATE SUMP CENTRIFUGE SLUDGE
BY PUMPING BY GRAVITY BY PUMPING SUMP

11. Feacal Sludge Treatment Plant

Proposed Small Bore Sewer and Sewage treatment facilities will not be catering to entire
population, it will only be serving one water shed area. The use of septic tanks and soak pits
will be continuing till entire city is covered by sewerage system. In most of the cases in
densely populated area, because of paucity of land undersize septic tanks are provided which
requires frequent cleaning, Also sludge and septage from these septic tanks are not fully
stabilized and highly odorous. It is proposed that a centralized facility is created for further
treatment of Septic Tank contents before disposal. Hence, Feacal Sludge Treatment facility
will be installed at eastern and western part of Aizawl City. Feacal Sludge Treatment facility
will be installed for 30 KLD Capacity with Anerobic Treatment System. The brief
description of the process with process flow is detailed below

> Anaerobic/

Faecal > ” : .
S?lfdge Screen Grit Stabilization Og/'?'glmgo

Reactor

To Solid Dewatering
System of Proposed STP

Figure: Process Flow Diagram of proposed FSTP

Bidding Document for Small Bore Sewer, Tuikual Lui



Section-3 Works Requirement 3-11

Process Flow

Steps involved in the selected STP cum FSTP process is detailed below:

Step 1: The septage is received in the septage receiving station via screen, where the
floatables are separated from the septage. The grit settles in the SRS, and the septage flows to
the storage tank.

Step 2: The septage homogenises in the stabilization reactor with baffles. The 10-day
retention time in the collection tank is designed to address the incoming fresh septage from
community toilets and public toilets too.

Step 3: Submersible sludge pumps are placed in the stabilization reactor, to pump the settled
sludge from the stabilization reactor to the sludge holding tank. Each section having one
working pump and one stand by pump.

Step 4: The sludge from the sludge holding tank is pumped to the dewatering unit. The
dewatering unit consists of:

Polymer mixing system

Polymer maturation tank

Polymer dosing system

Dewatering — volute press

The system is designed to handle the varying solids % in the sludge, and hence one volute
press is provided.

Step 5: The dewatered solids fall into the EV trailer placed on the ground and is taken away
to the composting yard for further composting with the MSW organic fraction. The filtrate
from the Dewatering unit flows to Inlet of proposed STP.

No| Description Quantity Specifications Remark

Basic Electro-Mechanical System Required for Fecal Sludge Receiver Tank and
Sludge Separation

1 | Inlet As per All piping shall be made of uPVC For WW,
connection site SCH 40 / PVC 4 kg/cm?2 or 6 kg/cm2| o
piping of condition with fittings. metallic
plant Air piping shall be made of SS 304 | pipe shall

with epoxy painting. be used.

2 | Screen 1 All wetted part shall be non - Screen
System— corrosive type preferably SS-304 spacing —
Coarse | FRP. Type: - Bar Rack type 10 mm

3 | Screen System- | 1 All wetted part shall be non — Screen
Fine corrosive type preferably SS-304 spacing —

| FRP. Type: - Bar Rack type 5mm

4 | Sludge transfer | 2 (1w +1S) Pump to handle Sewage, Drain water
pump & Dirty wastewater. To handle Solid

Particles up to 50 mm Size Double
Mechanical Seal. High Energy
Efficient Motor. Maximum Delivery
—2 m3 per Hour @ 18 m head,
Minimum 2 HP

Bidding Document for Small Bore Sewer, Tuikual Lui



Section-3 Works Requirement

3-12

5 [ Solid Dewatering | 1 system MOC of shaft & screw: - SS — 304

system Feed rate: upto 3cum/hr at 4% TS,
Screw- 2Nos, MOC: SS304,
Motors make:
SEWI/Nord/Equivalent,
Power:2.3KW, 3phase

6 | Semi-automatic | 1 System For semi-automatic type float level |----
type panel base operating system with required

Relay..

7 | Semi-automatic | 1 System For semi-automatic type float level |----

type panel base operating system with required
Relay..

8 | Weather At various Shed for storage area of composted  |----
protection shed location sludge, Shed for Rotary composter.
/canopy

9 | Cabling work 1 Job For plant cabling work in copper |-

flexible / Armored wiring work as
per standard

Bidding Document for Small Bore Sewer, Tuikual Lui



13

Section 6 Works Requirements







Section 4. Conditions of Contract 4-1

SECTION-4

Conditions of Contract

Table of Clause

y N 1= 0 T-T - | PRSP 4-3
1. SIGNING OF CONEIACE ...ooviiiiiiiiie ettt sb e e e e enre e 4-3
2. Performance QUATANTEE .........coiueiiiiii ettt ettt e e atbee st sbe e e e e e e e ennae s 4-3
T 1= 1ol 0|1V B =T o L | TSRS RURP PRSP 4-3
4. MODIlIZAtION AUVANCE ... .oeiiiieiiie ettt bbb sra e sre s 4-3
5. Programe Chart .........cooiuieiiieiiiiiii ittt et sb e e e nae s 4-4
6.  Designs by Contractor & Approval by the Engineer-in-charge..........c.cccoeeevieeei e, 4-4
7. Work to be executed as per the approval of Engineer-in-Charge.........cccccocvvvviiiinennnns 4-5
8.  Work to be executed in accordance with specifications, drawings, orders, etc................ 4-5
9.  Contractor to supply T0OIS & PIANtS €LC.......ccuuiiiiiiiiiiiiiicie e 4-5
10. Materials to be provied by the CONIACIOr........cocviiiiiiiiiicee e 4-6
11. Foreclosure of contract due to abandonment or reduction in scope of work.................. 4-7
12, Site INVESTIGAtioN REPOI ......coiviiiiiiiiee ettt et sb e 4-7
13, SUDCONIACTING ..vvviitie ettt ettt ettt e bt e e e e e s e e ennee s 4-8
14. Inpection & Supervision by the Department ...........cccvvvviiiieeiiee e 4-8
15. Labor laws to be complied by the CONtraCtor...........ccoviiiiiiiiiie e 4-8
16. Settlement of diSputes & arbitration...........cocueeiiiiiiiirii e 4-9
17, SATBEY ittt ettt e e 4-9
18.  ACCESS L0 The SITE ...eeeeiiiie it 4-9
19.  CONLraCtOr'S SUPEIVISION .....vviiiiiiiiieiiies ettt e sttee st e st e e e e st sbbe e stbee s b e e snneesnbeeenneeas 4-9

B. TIME CONTIOL ..ottt et e tb e sb e e e e nnre s 4-10
21, Compensation fOr GEIAY.........ouiiii i 4-10
22, Time EXtention fOr delay ... 4-10
23. Compensation in casse of delay of supply of material by Govt...........cccoevveeiiinniinnne 4-10
24. The works to be completed by the Intended completion date ...........cccccveevveeiiieriienne 4-10

C. QUANILY CONTIOL ......eiiiiiieiceie et sb e e nraas 4-11
25, 1dentifying DETECES......ccuiiiiiee ittt 4-11
P4 T T PO TP PUPPR T PPPRTPPRO 4-11

Bidding Documents for Small Bore Sewer, Tuikual Lui